
jbulicki
Image



NORRISTOWN MUNICIPAL WASTE AUTHORITY 

2024 ANNUAL REPORT 

TABLE OF CONTENTS 

1. INTRODUCTION
2. HYDRAULIC AND ORGANIC LOADINGS

2.1. Hydraulic Loading
2.2. Organic Loadings

3. FIVE-YEAR HYDRAULIC AND ORGANIC LOADING PROJECTIONS
3.1. Hydraulic Loading Projections
3.2. Organic Loading Projections

4. SEWER EXTENSIONS
5. PROGRAM FOR SANITARY SEWER MONITORING, MAINTENANCE, AND REPAIR
6. CONDITION OF THE SEWER SYSTEM
7. INDUSTRIAL WASTES
8. CORRECTIVE ACTION/PLAN CONNECTIONS MANAGEMENT PLAN
9. CALIBRATION REPORTS
10. TRIBUTARY MUNICIPALITY REPORTS

APPENDIX A  2024 ESTIMATED RECYCLE FLOWS 

APPENDIX B  NMWA SEWER SERVICE AREA MAP 

APPENDIX C INDUSTRIAL HARMFUL AND PROHIBITED WASTES 

APPENDIX D  2024 IPP ANNUAL REPORT 

APPENDIX E  METER CALIBRATION REPORTS 

APPENDIX F  WEST NORRITON TOWNSHIP 2024 CHAPTER 94 REPORT 



TABLE OF CONTENTS – CONT’D  

 

LIST OF TABLES 

TABLE 1 Hydraulic Loading Historical Data 2020-2024 

TABLE 2 WNT 2024 Wastewater Flow to Norristown STP 

TABLE 3 2024 Organic Loading Summary 

TABLE 4 Organic Loading Historical Data 2020-2024 

TABLE 5 Basis for Five-Year Adjusted Annual Flow 

TABLE 6 Adjusted Annual Average Flow Calculation 

TABLE 7 Five-Year Adjusted Hydraulic Loading Projections 

TABLE 8 Five-Year Organic Loading Projections 

TABLE 9  Five-Year Projected Connections 

TABLE 10 2024 NMWA Collection System Maintenance Summary 

 

LIST OF FIGURES 

FIGURE 1 Historical Monthly Average Flows 

FIGURE 2 Historical Monthly Average Organic Loading 

FIGURE 3  Historical and Projected Hydraulic Flows 

FIGURE 4 Historical Projected Organic Loadings 

 

 

 

 

 

 



1 
 

 
 

NORRISTOWN MUNICIPAL WASTE AUTHORITY 
SEWEAGE COLLECTION, CONVEYANCE AND TREATMENT PLANT  

2024 REPORT 
 
 
1 INTRODUCTION 
 
This report is submitted as the 2024 Municipal Waste Load Management Annual Report (Chapter 
94 Report) for the sanitary sewage collection and treatment facilities owned and operated by the 
Norristown Municipal Waste Authority (NMWA), as well as the associated tributary 
municipalities. The sewer service area for these facilities includes all of the Municipality of 
Norristown, most of West Norriton Township (WNT), and a small portion (10 EDUs) of 
Plymouth Township along Fairfield Road. The NMWA owns and maintains the sanitary sewer 
collection piping within the Municipality of Norristown and operates the Norristown Sewage 
Treatment Plant (STP) located at 368 East Washington Street. WNT owns and maintains the 
sewage collection piping within West Norriton Township, as well as an 18-inch diameter force 
main connecting its Rittenhouse Pump Station with the Norristown STP. 
 
NMWA’s collection and conveyance system consists of either brick or concrete manhole 
structures and approximately 65 miles of concrete, vitrified clay and PVC pipe ranging in size 
from eight (8) to 10 (10) inches in diameter. Some portions of the collection system are in excess 
of 100 years old with certain section dating back to the early 1900’s. 
 
The Norristown STP was originally constructed in 1932 and over the years has been expanded 
and updated many times as demand and the need for improved treatment increased. The original 
plant provided basic separation as treatment. In 1950 the plant saw a major upgrade and 
overhaul, as the original 1932 plant was converted to pre-aeration tanks and primary clarifiers. 
The addition of four aeration tanks and clarifiers, chlorine contact tanks with disinfection 
equipment and anaerobic digesters now provided the means of treatment. In 1968 three aeration 
tanks, two clarifiers, and one chlorine contact tank were added to provide additional capacity to 
the plant. In 1985 a circular primary clarifier was added to the process providing additional 
primary treatment, and in 2013 two post aeration tanks were added to better control the dissolved 
oxygen levels in the effluent prior to discharge to the Schuylkill River. In its current 
configuration the STP provides conventional activated sludge treatment with both primary and 
secondary treatment of sanitary sewage. The existing sludge processing system at the treatment 
facility consists of an anaerobic digestion system and a belt filter press for dewatering. 
Dewatered biosolids from the belt filter press are ultimately disposed of at a landfill. The 
Authority operates under NPDES permit No. PA0027421 which was issued effective 6/1/2024 
and expires 5/31/2029. 
 
2 HYDRAULIC AND ORGANIC LOADINGS 
 
The STP has a permitted average organic loading of 34,540 pounds per day (lbs/day) of five-day 
biochemical oxygen demand (BOD5), and a permitted hydraulic capacity of 9.75 million gallons 



2 

per day (MGD) of flow. In accordance with a 1985 Intermunicipal Agreement between the 
Municipality of Norristown and the WNT Municipal Authority, WNT provides funds to cover 
36% of the operating expenses of the STP to offset the costs of treatment of their flow for 
NMWA. 

2.1 Hydraulic Loading 

Total influent flows to the Norristown Sewage Treatment Plant consist of gravity flows from 
Norristown and WNT, as well as discharges from the force main from WNT’s Rittenhouse Pump 
Station. In the past, the NMWA has reported effluent flow meter data for its annual Chapter 94 
reporting because direct metering of total influent flows was not possible due to their 
combination with recycle streams from within the treatment plant. The recycle streams captured 
in the influent flow metering include skimmings from the primary and secondary clarifiers, 
filtrate from the sludge filter press, decant from the sludge digesters, and returned flows of 
wastewater temporarily stored within the plant for flow equalization purposes during high flow 
events. 

In November 2011, the NMWA issued an addendum to its 2010 Chapter 94 Report that analyzed 
the potential impact of these recycled flows on the metered influent flow. The results of the 
analysis showed that for the period evaluated, the estimated monthly average recycle flows 
varied between 0.268 MGD and 0.512 MGD, or between 2.91% and 7.74% of the metered 
influent flows. In the addendum, the NMWA proposed that for future reports, it would report 
adjusted monthly average influent flows, calculated by subtracting the estimated recycle flows 
from the metered influent flows. This approach was used previously for the 2011 through 2023 
reports and has been used again for reporting the 2024 flows. In 2024, the monthly estimated 
recycle flows varied between 0.08 MGD and 0.23 MGD, with an average of 0.12 MGD. Details 
of these monthly estimated recycle flows for 2024 are included as Appendix A of this report. 

Table 1 shows the historical hydraulic loading data, along with monthly precipitation data for 
2024. The annual average adjusted influent flow to the Norristown STP in 2024 was 6.47 MGD, 
which is about 66% of the plant’s design capacity flow of 9.75 MGD. The highest monthly 
average flow was 9.69 MGD in January 2024 and the three-month maximum average flow in 
2024 was 9.31 MGD for January, March, and April. Total rainfall for 2024 was 39.75 inches. The 
average flow is about equal to the 5-year average flow of 3.31 MGD. The average hydraulic ratio 
(3-Month Max: Annual Average) for the past five years is 1.18. The monthly average flows from 
WNT, through both the Jackson Street Interceptor and the force main from the Rittenhouse Pump 
Station, are provided in Table 2. In 2024, 45.8% of the total influent flows to the plant were from 
WNT. 

Table 1 illustrates the historic monthly average flows for the years 2020 through 2024. In 2024, 
all recorded monthly average flows were below the plant’s permitted capacity of 9.75 MGD. 
Although these measures indicate that there is no hydraulic overload at the Norristown STP, it is 
known that the instantaneous peak flow to the STP during wet weather events often exceeds the 
plant’s hydraulic capacity due to infiltration and inflow in the collection and conveyance system. 
Instantaneous influent flows in excess of 20 MGD are known to occur on occasions. During such 
events, the NMWA implements its High Flow Maintenance Plan (HFMP). The HFMP includes 



3 
 

various measures to reduce the impacts of wet weather flows, including temporary storage of 
excess flows within unused tanks at the STP. 

Table 1 
 

Norristown STP 
Hydraulic Loading Historical Data (MGD) 

2020-2024 
HYDRAULIC LOADING (MGD) 

  Rainfall (in.) 
Month 2020 2021 2022 2023 2024 2024 

January 5.72 6.38 3.71 6.74 9.69 7.41 
February 6.14 7.27 5.20 6.09 6.48 0.31 
March 5.90 8.54 4.84 4.70 9.07 7.12 
April 6.67 5.72 7.51 5.05 9.16 5.11 
May 5.99 5.33 6.54 5.44 6.16 3.39 
June 5.13 5.54 4.64 4.88 5.60 2.79 
July 5.59 5.36 4.54 5.90 5.35 2.71 
August 6.49 5.51 4.33 4.99 5.80 3.98 
September 4.70 5.65 5.02 5.10 5.04 1.19 
October 4.83 5.51 5.61 5.02 5.27 0.00 
November 5.34 4.95 4.87 5.32 4.63 2.36 
December 7.77 4.26 5.49 8.36 5.41 3.38 
    
Annual Average (AA) 5.86 5.83 5.19 5.63 6.47 3.31 
3 Month Max. Average 6.24 7.18 6.30 6.23 9.31 

  Ratio (3 Month Max. to AA 
Ratio) 1.07 1.23 1.21 1.11 1.44 

5 - Year Average Hydraulic 
Ratio =  1.18 

 
 

Total Rainfall (inches) = ___39.75_____ 
 

Note: Shaded cells reflect the periods used to calculate the yearly 3-Month Max Average. 
Note: Flows reported for Table 1 are adjusted influent flows. These adjusted influent flows were 
calculated by subtracting monthly estimated recycle flows from the metered monthly average 
influent flows. 
Note: Due to Hurricane Ida, the flowmeters at the Norristown STP were inoperable. Annual Flow 
was substituted for September 2021 Monthly Average. 
 
 
 
 
 
 



4 
 

Table 2 
 

WNT 2024 Flow to Norristown STP 

Month 

Rittenhouse 
 

Pump Station (GPD) 

Jackson Street 
 

(GPD) 

Total Flow 
 

To Norristown 
(GPD) 

January 3,760,878 160,710 3,921,588 
February 2,718,790 394,828 3,113,618 
March 3,404,195 218,129 3,622,324 
April 3,305,018 147,333 3,452,351 
May 2,281,918 143,516 2,425,434 
June 1,813,460 188,733 2,002,193 
July 1,754,267 206,516 1,960,783 

August 1,909,697 210,484 2,120,181 
September 1,639,127 183,233 1,822,360 

October 1,536,539 211,806 1,748,345 
November 1,139,650 347,267 1,486,917 
December 1,849,081 149,744 1,998,855 

 
Average Total 
Flow (GPD) 

27,112,620 2,562,329 29,674,949 

Average Daily 
Flow (GPD) 

2,259,385 213,527 2,472,912 

 
 
*Information Provided by WNT Engineer of Record 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



5 
 

Figure 1 
 

Historical Monthly Average Flows 

 
The CSO-3 was located on East Washington Street immediately west of the treatment plant 
property line. This outfall discharged directly to Saw Mill Run, which is tributary to the 
Schuylkill River. The CSO was eliminated in December of 2022 as per the NPDES requirements. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

0

1

2

3

4

5

6

7

8

9

10

11

12

J FMAM J J A SOND J FMAM J J A SOND J FMAM J J A SOND J FMAM J J A SOND J FMAM J J A SOND

Fl
ow

 (M
G

D
)

Month

Permitted Flow (9.75 MGD)

2020 2024202320222021



6 

2.2 Organic Loadings 

Sampling of influent BOD5 to the Norristown STP is conducted weekly. The Norristown STP 
does not accept hauled-in septage. Time proportioned 24-hour composite samples are collected 
with an automated sampler from the headworks screening chamber at the plant, prior to any 
treatment processes. These samples are representative of the sewage generated within 
Norristown and the tributary flows from WNT entering through the Jackson Street Interceptor, 
but do not include the flows discharged to the plant through the force main from WNT’s 
Rittenhouse Pump Station. The only location at the STP where a single representative organic 
sample of all influent flow can be collected is in the same location as the “influent” flow meter 
near the grit removal unit.  

In July 2011, the NMWA began taking BOD5 samples from within the grit removal unit to 
evaluate whether this location could be used as a more representative sampling location; 